
Material Test Report 
Heat Code: mo An Amen-Forge Group Company 

13770 Industrial Rd. Houston, TX 7701 5 
ISO 9001 :2008 Certified Sales: (7f3) 8684421 Fax: (713) 4558366 

EPCRA Supplier Notlfication: mis pmdud may contain one or Nire ioxlc chernlcals subJedto the repwting requirements of Section 313 of the Emergenq Planning and 
CommunRy Right-tsKnow A d  Vie 111 of h e  Superfund Amenclments and Reaulhorizaiion Act of 1986) and 40 C.F.R. Part 372. Potentlally repuriable chemicals are indicated with a 
drsckmrk ln the 'EPCRA" wlumn and a Chemical Absttad Servicea (CAS) registry nurnber 1s pmvided tor each su& biemical h additwn to ttia pemmt by weight of the chemical 
present in Mis pmduct It is your responslblllty alone to determine whether yourfadlity Is required to submlt a Toxic Relaese lnventory Report under EPCRA Sectbn 313. 

PLESA ANAHUAC Y CIAS 
SA DE CV AV. VALLE'DE LAS 

ALAME DAS 6 6 - 0 
54940 TULTITLAN, EDO, MEX 

Certiication No.: 196506 

Certification Date: 12/16/2 010 

PO: 9545 1 Sales Order: 90421 Line: 12  

lfem Code: 0601300101-0021~ 1 Qty Shipped: 10 
DeSc: FLG 03.00 0600 WN RF STD 

Supplier: CMC Supplier Heat: 3019785 

This repart is issued in cnmpltance wllh the reqilirements of EN10204 3.1 11.50 10474 3.1.b 

Spüc: ASTM A105/A105N-(lO)/ASME SA 105/SA 105N-(OBa) Section 11 Part A - Normalized 
Element %wt) Ladre Product EPCRA CASl 1 Ekment (Xwt) Ladle Product EPCRA CASf 
C Carbon O .19 : N i  N i c k e l  O .O9 4 7440-02-0 
Mn Manganese 1 .O5 ?' 7439-96-5 i C r  cbromium 0 .O5 Y' 7440-47-3 
P Pnosphorous 0.006 M 0  Holybdenum 0.024 
S sulphur 0.017 i V Vaoadium 0 .O03 
S i  S l l i c o n  O -23 i Cb ~ o i u m b i m  O .O01 
Cu Copper O -19 4 7440-50-8 iC.E. O .40 

Mechanical Tmüng Heat Treat 
Test 5ab AFG :No=. Temp. (F) 1675 
Test Bar Size Sacrif iciai Piece j ~ o m .  (Rrs) 4.0 
HBW 143 - 143 Norm. Cooling Type ATR 

Elg ( % )  31. O : Nom. Location AE'G 
( % )  63.0 

Tensile Specimen Size ( i n )  .2 48 Other 
Tensile (ks i )  75.6 : MILL CMC-TEXAS 
Yield ( k s i )  45.5 i MHC 3019785 
Gauge k n g t h  1 i EF Y 

Product campliant with NACE MR0175, l a t e s t  edi t ion and dimensions t o  ANSI B16.5 
No Weld repair  perfonned. Chemical Analysis r e s u l t s  shown a r e  actual .  Forgings a re  capable of passing 
hydrostat ic  t e s t  compatible with the  appropriate rat ing.  Elongation taken from a round specimen. A l 1  material 
supplied w d e r  t h i s  order i s  c e r t i f i e d  t o  be f r e e  of mercury contamination and no mexcury bearing equipment was 
usad i n  manufacturing, fabricat ion or test ing.  Yield s t rength was determined using the 0.2% of fse t  method. 
No welding perfonned. 

Nicholas Tepovich - Metallurgic Lab Manager 


